5.0 Basis of Planning

5.1 Basis for Design

5.1.1 Population Growth Projections

Historical population data were used to forecast the future MWMC service area population
through the buildout year of 2050. Assuming that population growth will continue at a

similar rate as it did between 1990 and 2002, the growth rate was projected forward to the
year 2050 providing an estimate of future populations within Eugene-Springfield. Figure
5.1.1-1 illustrates the projected population for the service area. The build-out service area

population is assumed to occur in year 2050, resulting in a population density of 18.1

persons per acre.

Table 5.1.1-1 summarizes the population projections for Eugene-Springfield, Santa
[...]
and its impact on MWMC will depend larger in the outcome of this review as well as the
ultimate implementation approach taken by DEQ. It is premature at this time to present an
analysis of the possible revised thermal load allocated to MWMC in the draft TMDL because
of the uncertainty associated with the development of this TMDL.

Mercury

The Willamette River in Eugene is included in the 2002 303(d) list as not meeting water
quality criteria for mercury in fish tissue. This listing is based on exceedances of the
reference fish tissue value of 0.35 parts per million (ppm). The EQC is expected to act on

1MECT, 2002. Aquatic and Riparian Habitat Assessment for the Eugene-Springfield Area. September 2002.

CV0\043380066 5-31



MWMC FACILITY PLAN, EUGENE-SPRINGFIELD

DEQ’s recommendations for changes to water quality criteria for toxic substances in the
near future, and is expected to adopt EPA’s recommended fish tissue criterion for methyl
mercury of 0.30 ppm. Currently, DEQ is developing a mercury TMDL for the Willamette
River. This TMDL is not expected to initially result in waste load allocations for point
sources, but rather to impose requirements for monitoring and implementation of mercury
reduction plans.

The mercury in the Willamette River system is believed to originate from natural volcanic
and mineral sources and legacy mining wastes and atmospheric deposition in the river
headwaters. The MWMC has monitored its influent and effluent for mercury for many
years. The facility does not use, store, treat or discharge mercury in significant amounts and
should not impact the water quality status for that pollutant.

Arsenic

Based on data from the regional wastewater program’s ambient water quality monitoring
program, DEQ has included the Willamette River in Eugene-Springfield as water quality
limited for arsenic, based on exceedances of the current human health criterion of

0.002 pg/L. As mentioned above, DEQ is expected to adopt new criteria for toxic substances
in the near future, and this criterion is expected to be revised upwards to 0.014 pg/L. The
ambient monitoring data? indicate that the river would continue to be listed if the criterion
is revised upwards. This arsenic in the river is believed to be from natural sources. Arsenic
is present in rock formations in Lane County, and in some areas arsenic is commonly found
in groundwater. A TMDL for arsenic will be developed but is not on DEQ’s current TMDL
schedule.

Other Parameters

Data from the Eugene-Springfield ambient monitoring program indicate no exceedances of
other water quality criteria at any of the Willamette River monitoring sites, including e. coli
and metals?.

Nutrient concentrations do not approach levels of concern. Ammonia-nitrogen is typically
less than 0.1 mg/L. Nitrate+nitrite nitrogen and total phosphorus concentrations do show a
measurable increase downstream of the WPCF discharge. For example, average
nitrate+nitrite - N concentrations increase from 0.02 mg/L to 0.11 mg/L, and total
phosphorus from 0.04 mg/L to 0.09 mg/L2.

Dissolved oxygen (DO) concentrations in the Eugene-Springfield area and downstream of
the WPCF discharge meet applicable criteria for cold water uses. If the designation of the
Willamette River in Eugene-Springfield as a salmon and steelhead spawning area from
October 15 to June 15 remains in effect, the corresponding DO criterion would be

11.0 mg/L. Monitoring data indicate that the DO concentrations are frequently below this
criterion.

2 City of Eugene Public Works Department, 2003. City of Eugene Stormwater Annual Report. May 2003.

5-32 CV0\043380066



5. BASIS OF PLANNING

Summary

Willamette River water quality in the Eugene-Springfield area generally exceeds applicable
water quality criteria, with the principle exception of temperature. The background water
quality does not create any significant issues related to the treated wastewater discharge,
both at current and future planned flows.

5.4 Design Capacity of Conveyance System and
Wastewater Treatment Plant

5.4.1 Conveyance System

Conveyance system alternatives were developed and evaluated in the WWFMP (CH2M
HILL, 2000). The current facilities planning effort focused on the analysis of wastewater
treatment alternatives regarding influent pumping, preliminary and primary treatment,
secondary treatment, disinfection, and biosolids management.

As part of the current facility planning effort, collection system modeling was performed by
updating the MWMC MOUSE hydraulic model developed for the WWFMP to provide an
estimate of WWPH flows to be used in the analysis of wastewater treatment alternatives
and pumping capacity. A detailed report of the wastewater collection system hydraulic
modeling analysis is given in the March 2004 “MWMC Wastewater Facility Plan —Wet
Weather Peak Flow Analysis” technical memorandum (see Volume 2). The most significant
tasks in the modeling update process were the following;:

1. Conversion of the wet weather flow estimating method from a spreadsheet-based
regression analysis to the new RDII modeling module that is a part of the MOUSE
model

2. Calibration of the model based on more recent system flow monitoring data
3. Use of a new planning time frame (2025) not addressed in the WWFMP

The WWEMP did not explicitly evaluate peak flows for 2025, although it did evaluate
buildout flows. Current modeling efforts were also undertaken, using the limited additional
flow monitoring data (from six permanent monitoring locations), to assess the effectiveness
of ongoing RDII reduction efforts. In addition, the current modeling effort has incorporated
system network configuration modifications, such as physical upgrades to pump stations
and/or pipelines.

In accordance with DEQ guidelines, the 10-year summer and the 5-year winter rainfall
events were compared to determine which storm produced the defining (worst case) flow
condition in the wastewater collection system. The 10-year, 24-hour storm event produced
an unadjusted peak flow at the WPCF of 181 mgd for the 2025 condition, far less than the
277 mgd for the 5-year event. Therefore, the 5-year rainfall event was used as the design
rainfall event.

The 2004 Facilities Plan modeling effort indicated that WWPH flows generated in the
collection system were comparable to those projected in the WWEFMP. The 2004 Facilities
Plan estimates of WWPH flow at the WPCF are 277 mgd and 294 mgd for 2025 and

CV0\043380066 5-33



MWMC FACILITY PLAN, EUGENE-SPRINGFIELD

buildout, respectively. The WWPH flow rate predicted in the WWFMP was 290 mgd for
buildout. The WWFMP did not estimate a 2025 value. Some of the initial peak flow
management alternatives evaluations that were conducted as part of this 2004 Facilities Plan
effort occurred before the updated modeling efforts were completed. For these initial
evaluations a flow of 300 mgd was assumed for the WWPH flow in 2025.

During the calibration process it was found that calibrating the model flows to the six
collection system monitors resulted in model flow predictions at the E-S WPCF that were
higher than the monitor data at the treatment plant. It is advisable to collect additional flow
monitoring data during the upcoming wet season, and to locate (or relocate) temporary
monitors where they might provide a check on the treatment plant and permanent (MGD)
monitors. It was decided to calibrate the model primarily to E-S WPCF data and use the
collection system monitors to set RDII module parameters relative to one another. This
resulted in lower model flows predicted at some of the six monitor locations than was
actually measured, some by more than 20 percent. The apparent flow measurement
discrepancy warrants further investigation, and additional flow monitoring, so that the
overall model calibration can be improved. MWMC has an ongoing flow monitoring
program, and will continue to update and improve the collection system model calibration
as additional flow data become available. Improvement of the model calibration could
potentially change the peak design flows within the collection system and at the E-S WPCEF.
However, it should be noted that a system-wide calibration of the hydraulic model was also
performed as part of the WWFMP, and the current calibration maintains the same
distribution of collection system flows. For the 2004 Facilities Plan MWMC will use a peak
flow in 2025 (based on the 5-year, 24-hour storm) of 277 mgd.

5.4.2 Liquids Treatment Facilities Design

The 2025 design criteria for flow at the WPCF are summarized in Table 5.4.2-1. These flows
provide the basis for future liquids unit process design.

TABLE 5.4.2-1
Summary of Total Flow Projections For 2025 (Residential, Commercial, and Industrial)
MWMC Facility Plan, Eugene-Springfield

Year 2025

Estimated Population 297,585

Wastewater Flow Projections (mgd)

Max. Month Dry Weather 59.3
Max. Month Wet Weather 110.8
Peak Day Wet Weather 227
Peak Hour Wet Weather 277

Table 5.4.2-2 summarizes the anticipated 2025 facility needs, design basis, and condition
requirements for each liquids unit process based on reliability and redundancy
requirements.

5-34 CV0\043380066



5. BASIS OF PLANNING

TABLE 5.4.2-2
Liquids Unit Process, Existing and 2025 Design Capacity
MWMC Facility Plan, Eugene-Springfield

Existing Total 2025 Capacity

Design Capacity Need
Unit Process Basis (mgd) (mgd) 2025 Condition of Need
Influent Pumping PWWF 215 277 Firm capacity with largest unit out of
service
Influent Screening PWWF 175 277 Firm Capacity with one unit out of
service
Grit Removal PWWF 175 277 Firm Capacity with one unit out of
service
Preaeration AWWF 58.4 No Additional None
Capacity Need
Primary Clarification PWWEF 86 277 or 160 with 50% of design flow capacity with
flow management largest out of service
Aeration Basins ADWF 49 59 Total Capacity
AWWF 75 111 Total Capacity
Secondary ADWF 49 59 75% of design flow capacity with
Clarification largest out of service
AWWF 75 111
Disinfection ADWF 80 59
PDWWF 175 227
PWWF 175 277 50% of design flow capacity with

largest out of service

Filtration ADWF 0 30 75% of design flow capacity with
largest out of service

Plant Hydraulics PWWF 175 277

5.4.3 Biosolids Treatment Facilities Design

The 2025 design criteria for CBOD and TSS loads at the WPCF are summarized in Table
5.4.3-1. These loads, in conjunction with the 2025 flows, provide the basis for future solids
unit process design.

TABLE 5.4.3-1
Summary of Total Load Projections for 2025 (Residential, Commercial, and Industrial)
MWMC Facility Plan, Eugene-Springfield

Year 2025

BOD Loading Projections (Ib/day)
Average Dry Weather 55,000

CV0\043380066 5-35



MWMC FACILITY PLAN, EUGENE-SPRINGFIELD

TABLE 5.4.3-1

Summary of Total Load Projections for 2025 (Residential, Commercial, and Industrial)

MWMC Facility Plan, Eugene-Springfield

Year 2025

Max. Month Dry Weather 74,000
Average Wet Weather 55,000
Max. Month Wet Weather 74,000
TSS Loading Projections (Ib/day)

Average Dry Weather 61,000
Max. Month Dry Weather 87,600
Average Wet Weather 77,400
Max. Month Wet Weather 102,800

Table 5.4.3-2 summarizes the anticipated 2025 facility needs, design basis, and condition
requirements for each solids unit process based on reliability and redundancy requirements.

TABLE 5.4.3-2

Biosolids Unit Process, Existing and 2025 Design Capacity
MWMC Facility Plan, Eugene-Springfield

Process Design Existing Total 2025 Capacity 2025 Condition
Unit Process Description Basis Capacity Need of Need
Waste Activated Gravity Belt WWMW 96,500 Ib/day 144,720 Ib/day Total capacity
Sludge Thickening Thickeners
Solids Stabilization ~ Anaerobic Digestion AA 145,350 gpd 200,000 gpd  Total capacity with
minimum of two
tanks
Solids Stabilization Facultative Sludge SLR 27,225 Ibs 27,225 Ibs VSS Total capacity
Lagoons VSS/day
Biosolids Dewatering WWMW 307,440 gpd 307,440 gpd  Total capacity
Biosolids Storage Facultative Sludge NA 41 MG 41 MG Total capacity
Lagoons
Biosolids Storage Air Drying Beds NA 3130 dry tons 3130 dry tons  Total capacity

5.4.4 Biosolids

Disposal

Table 5.4.4-1 summarizes the anticipated 2025 biosolids receiving capacity of the Biocycle
Farm and the cooperative farms, which are the two main land application alternatives for
disposal of MWMC biosolids.

CV0\043380066



5. BASIS OF PLANNING

TABLE 5.4.4-1

Existing and 2025 Site Characteristics and Receiving Capacity of the Biocycle Farm and Cooperative Farms

MWMC Facility Plan, Eugene-Springfield

Unit Process Existing Criteria/Conditions Year 2025
BIOCYCLE FARM
SITE CHARACTERISTICS
Site Delineation
Poplar Trees (non-buffers) 165 acres 425 acres
Grass (buffers) 20 acres 132 acres
Roads 23 acres 23 acres
Feed Store Lot 16 acres 16 acres

Site Capacity (based on non-irrigated loading)
Poplar Trees (liquid biosolids)
Grass (dewatered biosolids)
Poplar Harvest Rotation
Percent Dry Solids in Applied Liquid Biosolids
Site Loading Criteria
Nitrogen Loading
Poplar Trees (liquid biosolids)
Grass (dewatered biosolids)
Biosolids Loading
Poplar Trees (liquid biosolids)

Grass (dewatered biosolids)

1,444 dry tons
549 dry tons
10 years
1-4%

220 Ibs N/acre

120 Ibs N/acre

3.4 dry tons/acre

4.2 dry tons/acre

2,128 dry tons
612 dry tons
10 years

1-4%

220 Ibs N/acre

120 lbs N/acre

5.4 dry tons/acre

4.2 dry tons/acre

COOPERATIVE FARMS

SITE CHARACTERISTICS

Available Land, total

Dewatered Biosolids Capacity, total

7500 acres
31,200 dry tons/year

Unknown

Unknown

CV0\043380066

5-37



